L REDR EIRS 5T 50 A3 i i)

Shanghai Chuyuan international trading co.ltd

G,

LAB TEST REPORT

CY20191125ZY-01 GL PPGL order

GL 0.35x1041mm (29GA x41” ) 1lcoils 44.52mt

Requirement: AZ80 with AFP protection
Yield strength: 90-100KSI
Tensile strength: 95-105KSI
Elongation: 3-7%
100% tension levelled.

Rockwell hardness: 85-90

1. Package Appearance
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2. Sample collecting

3. Thickness test
Test Result: 0.352mm
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4. Mechanicial property test
Test Result:
Yield Strength 623MPA
Tensile Strength 641MPA
Elongation 3%
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5. Aluzinc coating mass test
Chemical method: wash off the Aluzinc coating, then test
the weight difference as result.
Test Result: 87 (AZ80).




